
ANDANTE 14kW CAST IRON FIREPLACE



THIS MANUAL IS
DESIGNED TO FIT INTO  
THE BOTTOM DRAWER,

http://www.megamaster.co.za/


TOGETHER, MADE BETTER



SAFETY FIRST, LAST & EVERYWHERE IN BETWEEN



PRODUCT SPECIFICATIONS

COMPONENT VIEW



PARTS LIST

Part Number Part Description Quantity Part Number Part Description Quantity

1 Base Panel 1 24 Grates Link part 1

2 Leg 4 25 Bolt(for grate link) 2

3 Leg Securing Bolt Hex hd 8x25mm 4 26 Nut(for grate link) 4

4 Leg Securing Bolt Hex hd 8×30mm 4 27 Left Firebrick 1

5 Washer 4 28 Right Firebrick 1

6 Nut 4 29 Baffle Plate 1

7 Rear Panel 1 30 Rear Firebrick 1

8 Front Panel 1 31 Fire Rope Gasket 2

9 Left Panel 1 32 Flue Blanking Plate 1

10 Right Panel 1 33 Panel Retaining Bolt 18

11 Top Panel 1 34 Washer 18

12 Air Wash Cover 1 35 Nut 18

13 Upper Air Control Plate 1 36 Flue Mounting Screw C Sunk 6x25mm 6

14 Door Frame 1 37 Door Handle Knob 1

15 Air Inlet Disc 1 38 Spring Washer 1

16 Flue Adaptor 1 39 Handle Retaining Nut 2

17 Mounting Stud 1 40 Door Latch Tab 1

18 Nut Hex hd 8x30mm 1 41 Fire Rope Gasket(Small) 1

19 Ash Pan 1 42 Glass Securing Tab 4

20 Ash Pan Handle 1 43 Tab Retaining Socket Head Bolt 4

21 Grate Frame 1 44 Screws on the hinge 4

22 Grate A 1 45 Glass Panel 1

23 Grate B 1 46 Hinge 2



PUTTING IT ALL TOGETHER

•

•

°



PUTTING IT ALL TOGETHER



PUTTING IT ALL TOGETHER



PUTTING IT ALL TOGETHER



PUTTING IT ALL TOGETHER



PUTTING IT ALL TOGETHER



PUTTING IT ALL TOGETHER



USING YOUR FIREPLACE

•

•



USING YOUR FIREPLACE



USING YOUR FIREPLACE

•

•

•

•



USING YOUR FIREPLACE

MAINTENANCE



MAINTENANCE



TROUBLESHOOTING



WARRANTY 


